JOTUL NO. 606

Black Senotherm

PARTS LIST

Part

Description

P =b b d h d b md ok d ok
COONOUMEAWLWN—-LOOE~IOO A WRN =

N o
M —

Front Plate
Back Plate

Side Plate
Bottom Plate
Side of Arch
Bottom of Arch
Leg

Top of Arch
Canal Plate
Basic Door

Air Flow Plate
Draft Regulator
Smoke Qutlet
Smoke Hole Cover
Top Plate

Side Burn Plate
Brackets for Clean Out Plate
Clean Qut Plate
Hook for Handle
Door Handle
Bakelite Knob
Complete Door

SCREW, WASHER, ASBESTOS LIST

Part
Letter

Description

—

?:t--Ic)'ﬂmUQOmm>

Asbestos 10mm x 1480 mm

4 Pcs. Hex Head Machine Screw M6x20
2 Pcs. Hex Head Machine Screw M6x20
4 Pcs. Flat Washer

2 Pcs. Flat Washer

1 Pc. Flat Head Bolt M8x35

1 Pc. Hexagonal Nut M8

Asbestos %" x 822 mm

Asbestos 4mm x 405mm

4 Pcs. Fillister Head Machine Screw M6x25
1 Pc. Rivet 8mm x 16mm

2 Pcs. Door Pin

1 Pc. Fillister Head Bolt M8 x 20





